
 
 
 
 

 
 
 
 
 
 
 
 
 
 

Public Health Goal Report 
2019 

 
 
 
 
 
 
 
 
 
 
 



Page 1 of 5 
 

Background: 
 
Provisions of the California Health and Safety Code 116470 specify that Palmdale Water District, 
and other water utilities with more than 10,000 service connections, prepare a special report every 
three years by July 1st if their water quality measurements have exceeded any Public Health Goals 
(PHGs).  PHGs are non-enforceable goals established by the Cal-EPA’s Office of Environmental 
Health Hazard Assessment (OEHHA).  The law also requires that where OEHHA has not adopted 
a PHG for a constituent, the water suppliers are to use the Maximum Contaminant Level Goal 
(MCLG) adopted by United States Environmental Protection Agency (USEPA).  Only constituents 
[...]
Estimated 2012 Unit 
Cost Indexed to 2018*          
($/1,000 gallons treated)

1 Granular Activated 
Carbon

Reference:  Malcolm Pirnie estimate for California Urban 
Water Agencies, large surface water treatment plants 
treating water from the State Water Project to meet 
Stage 2 D/DBP and bromate regulation, 1998

0.63 - 1.19

2 Granular Activated 
Carbon

Reference:  Carollo Engineers, estimate for VOC 
treatment (PCE), 95% removal of PCE, Oct. 1994,1900 
gpm design capacity

0.29

3 Granular Activated 
Carbon

Reference:  Carollo Engineers, est. for a large No. Calif. 
surf. water treatment plant ( 90 mgd capacity) treating 
water from the State Water Project, to reduce THM 
precursors, ENR construction cost index = 6262 (San 
Francisco area) - 1992

1.38

4 Granular Activated 
Carbon

Reference:  CH2M Hill study on San Gabriel Basin, for 
135 mgd central treatment facility for VOC and SOC 
removal by GAC, 1990

0.54 - 0.78

5 Granular Activated 
Carbon

Reference:  Southern California Water Co. - actual data 
for "rented" GAC to remove VOCs (1,1-DCE), 1.5 mgd 
capacity facility, 1998

2.47

6 Granular Activated 
Carbon

Reference:  Southern California Water Co. - actual data 
for permanent GAC to remove VOCs (TCE), 2.16 mgd 
plant capacity, 1998

1.60

7 Reverse Osmosis

Reference:  Malcolm Pirnie estimate for California Urban 
Water Agencies, large surface water treatment plants 
treating water from the State Water Project to meet 
Stage 2 D/DBP and bromate regulation, 1998

1.85 - 3.55

8 Reverse Osmosis

Reference:  Boyle Engineering, RO cost to reduce 1000 
ppm TDS in brackish groundwater in So. Calif., 1.0 mgd 
plant operated at 40% of design flow, high brine line cost, 
May 1991

4.38

9 Reverse Osmosis

Reference:  Boyle Engineering, RO cost to reduce 1000 
ppm TDS in brackish groundwater in So. Calif., 1.0 mgd 
plant operated at 100% of design flow, high brine line 
cost, May 1991

2.70

10 Reverse Osmosis

Reference:  Boyle Engineering, RO cost to reduce 1000 
ppm TDS in brackish groundwater in So. Calif., 10.0  
mgd plant operated at 40% of design flow, high brine line 
cost, May 1991

2.92



Page 2 of 3

COST ESTIMATES FOR TREATMENT TECHNOLOGIES
(INCLUDES ANNUALIZED CAPITAL AND O&M COSTS)

No. Treatment 
Technology Source of Information

Estimated 2012 Unit 
Cost Indexed to 2018*          
($/1,000 gallons treated)

11 Reverse Osmosis

Reference:  Boyle Engineering, RO cost to reduce 1000 
ppm TDS in brackish groundwater in So. Calif., 10.0 mgd 
plant operated at 100% of design flow, high brine line 
cost, May 1991

2.26

12 Reverse Osmosis
Reference:  Arsenic Removal Study, City of Scottsdale, 
AZ - CH2M Hill, for a 1.0 mgd plant operated at 40% of 
design capacity, Oct. 1991

7.33

13 Reverse Osmosis
Reference:  Arsenic Removal Study, City of Scottsdale, 
AZ - CH2M Hill, for a 1.0 mgd plant operated at 100% of 
design capacity, Oct. 1991

4.33

14 Reverse Osmosis
Reference:  Arsenic Removal Study, City of Scottsdale, 
AZ - CH2M Hill, for a 10.0 mgd plant operated at 40% of 
design capacity, Oct. 1991

3.24

15 Reverse Osmosis
Reference:  Arsenic Removal Study, City of Scottsdale, 
AZ - CH2M Hill, for a 10.0 mgd plant operated at 100% 
of design capacity, Oct. 1991

2.01

16 Reverse Osmosis
Reference:  CH2M Hill study on San Gabriel Basin, for 
135 mgd central treatment facility with RO to remove 
nitrate, 1990

2.02 - 3.55

17 Packed Tower 
Aeration

Reference:  Analysis of Costs for Radon Removal... 
(AWWARF publication), Kennedy/Jenks, for a 1.4 mgd 
facility operating at 40% of design capacity, Oct. 1991

1.16

18 Packed Tower 
Aeration

Reference:  Analysis of Costs for Radon Removal... 
(AWWARF publication), Kennedy/Jenks, for a 14.0 mgd 
facility operating at 40% of design capacity, Oct. 1991

0.62

19 Packed Tower 
Aeration

Reference:  Carollo Engineers, estimate for VOC 
treatment (PCE) by packed tower aeration, without off-
gas treatment, O&M costs based on operation during 
329 days/year at 10% downtime, 16 hr/day air stripping 
operation, 1900 gpm design capacity, Oct. 1994

0.31

20 Packed Tower 
Aeration

Reference:  Carollo Engineers, for PCE treatment by 
Ecolo-Flo Enviro-Tower air stripping, without off-gas 
treatment, O&M costs based on operation during 329 
days/year at 10% downtime, 16 hr/day air stripping 
operation, 1900 gpm design capacity, Oct. 1994

0.32

21 Packed Tower 
Aeration

Reference:  CH2M Hill study on San Gabriel Basin, for 
135 mgd central treatment facility - packed tower 
aeration for VOC and radon removal, 1990

0.50 - 0.82



Page 3 of 3

COST ESTIMATES FOR TREATMENT TECHNOLOGIES
(INCLUDES ANNUALIZED CAPITAL AND O&M COSTS)

No. Treatment 
Technology Source of Information

Estimated 2012 Unit 
Cost Indexed to 2018*          
($/1,000 gallons treated)

22
Advanced 
Oxidation 
Processes

Reference:  Carollo Engineers, estimate for VOC 
treatment (PCE) by UV Light, Ozone, Hydrogen 
Peroxide, O&M costs based on operation during 329 
days/year at 10% downtime, 24 hr/day AOP operation, 
1900 gpm capacity, Oct. 1994

0.61

23 Ozonation

Reference:  Malcolm Pirnie estimate for CUWA, large 
surface water treatment plants using ozone to treat water 
from the State Water Project to meet Stage 2 D/DBP and 
bromate regulation, Cryptosporidium  inactivation 
requirements,1998

0.14 - 0.29

24 Ion Exchange
Reference:  CH2M Hill study on San Gabriel Basin, for 
135 mgd central treatment facility - ion exchange to 
remove nitrate, 1990

0.67 - 0.88

*Costs were adjusted from date of original estimates to present, where appropriate, using the Engineering News Record (ENR) annual
average building costs of 2018 and 2012. The adjustment factor was derived from the ratio of 2018 Index/2012 Index, or 1.188.
For the indexed 2015 costs, please refer to the ACWA PHG Guidance published in March 2016.



 

 
 
 
 
 
 
 
 
 
 
 

ATTACHMENT NO. 4 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



NOTE:  This publication is meant to be an aid to the staff of the State Board’s Division of Drinking Water 
and cannot be relied upon by the regulated community as the State of California’s representation of the 
law.  The published codes are the only official representation of the law.  Refer to the published codes—in 
this case, 17 CCR and 22 CCR—whenever specific citations are required.  Statutes related to the State 
Board’s drinking water-related activities are in the Health & Safety Code, the Water Code, and other 
codes. 

Last updated October 1, 2018—from Titles 17 and 22 California Code of Regulations 
California Regulations Related to Drinking Water 

122 

discontinued, if directed by the State Board.  Such a water source shall not be returned to 
service without written approval from the State Board. 

§64445.2. Sampling of Treated Water Sources.
(a) Each water supplier utilizing treatment to comply with any MCL for an organic 

chemical listed in table 64444-A shall collect monthly samples of the treated water at a 
site prior to the distribution system. If the treated water exceeds the MCL, the water 
supplier shall resample the treated water to confirm the result and report the result to the 
State Board within 48 hours of the confirmation. 

(b) The State Board will consider requiring more frequent monitoring based on an 
evaluation of (1) the treatment process used, (2) the treatment effectiveness and 
efficiency, and (3) the concentration of the organic chemical in the water source. 

Article 12. Best available technologies (BAT) 
§64447. Best Available Technologies (BAT) – Microbiological Contaminants.
The technologies identified by the State Board as the best available technology, treatment 
techniques, or other means available for achieving compliance with the total coliform 
MCL are as follows: 

(a) Protection of wells from coliform contamination by appropriate placement and 
construction; 

(b) Maintenance of a disinfectant residual throughout the distribution system; 

(c) Proper maintenance of the distribution system; and 

(d) Filtration and/or disinfection of approved surface water, in compliance with 
Section 64650, or disinfection of groundwater. 

§64447.2. Best Available Technologies (BAT) - Inorganic chemicals.
The technologies listed in table 64447.2-A are the best available technology, treatment 
techniques, or other means available for achieving compliance with the MCLs in table 
64431-A for inorganic chemicals. 

ATTACHMENT NO. 4 



NOTE:  This publication is meant to be an aid to the staff of the State Board’s Division of Drinking Water 
and cannot be relied upon by the regulated community as the State of California’s representation of the 
law.  The published codes are the only official representation of the law.  Refer to the published codes—in 
this case, 17 CCR and 22 CCR—whenever specific citations are required.  Statutes related to the State 
Board’s drinking water-related activities are in the Health & Safety Code, the Water Code, and other 
codes. 
 

 
Last updated October 1, 2018—from Titles 17 and 22 California Code of Regulations 
California Regulations Related to Drinking Water 

123 

Table 64447.2-A 
Best Available Technologies (BAT) 

Inorganic Chemicals 
 

Chemical Best Available 
Technologies (BATs) 

  
Aluminum 10 
Antimony 2, 7 
Arsenic 1, 2, 5, 6, 7, 9, 13 
Asbestos 2, 3, 8 
Barium 5, 6, 7, 9 
Beryllium 1, 2, 5, 6, 7 
Cadmium 2, 5, 6, 7 
Chromium 2, 5, 6a, 7 
Cyanide 5, 7, 11 
Fluoride 1 
Mercury 2b, 4, 6b, 7b 
Nickel 5, 6, 7 
Nitrate 5, 7, 9 
Nitrite 5, 7 
Perchlorate 5,12 
Selenium 1, 2c, 6, 7, 9 
Thallium 1, 5 

 

 aBAT for chromium III (trivalent chromium) only. 
 bBAT only if influent mercury concentrations <10 µg/L. 
 cBAT for selenium IV only. 
  
 Key to BATs in table 64447.2: 
  1 = Activated Alumina 
  2 = Coagulation/Filtration (not BAT for systems < 500 service connections) 
  3 = Direct and Diatomite Filtration 
  4 = Granular Activated Carbon 
  5 = Ion Exchange 
  6 = Lime Softening (not BAT for systems < 500 service connections) 
  7 = Reverse Osmosis 
  8 = Corrosion Control 
  9 = Electrodialysis 
 10 = Optimizing treatment and reducing aluminum added 
 11 = Chlorine oxidation 
 12 = Biological fluidized bed reactor 
 13 = Oxidation/Filtration  



NOTE:  This publication is meant to be an aid to the staff of the State Board’s Division of Drinking Water 
and cannot be relied upon by the regulated community as the State of California’s representation of the 
law.  The published codes are the only official representation of the law.  Refer to the published codes—in 
this case, 17 CCR and 22 CCR—whenever specific citations are required.  Statutes related to the State 
Board’s drinking water-related activities are in the Health & Safety Code, the Water Code, and other 
codes. 
 

 
Last updated October 1, 2018—from Titles 17 and 22 California Code of Regulations 
California Regulations Related to Drinking Water 

124 

 
§64447.3. Best Available Technologies (BAT) - Radionuclides. 
 

The technologies listed in tables 64447.3-A, B and C are the best available 
technology, treatment technologies, or other means available for achieving compliance 
with the MCLs for radionuclides in tables 64442 and 64443. 
 

Table 64447.3-A 
Best Available Technologies (BATs) 

Radionuclides 
 

Radionuclide Best Available Technology 
Combined radium-226 and radium-
228 

Ion exchange, reverse osmosis, lime softening 

Uranium Ion exchange, reverse osmosis, lime softening, 
coagulation/filtration 

Gross alpha particle activity  Reverse osmosis 

Beta particle and photon radioactivity Ion exchange, reverse osmosis 

 
 

Table 64447.3-B 
Best Available Technologies (BATs) and Limitations for Small Water Systems 

Radionuclides 
 

Unit Technologies Limitations 
(see 
footnotes) 

Operator 
Skill Level 
Required 

Raw Water Quality Range and 
Considerations 

1. Ion exchange  (a) Intermediate All ground waters; competing anion 
concentrations may affect regeneration 
frequency 

2. Point of use, ion exchange (b) Basic All ground waters; competing anion 
concentrations may affect regeneration 
frequency 

3. Reverse osmosis  (c) Advanced Surface waters usually require pre-
filtration 

4. Point of use, reverse osmosis (b) Basic Surface waters usually require pre-
filtration 

5. Lime softening (d) Advanced All waters 



 

 
 
 
 
 
 
 
 
 
 
 

ATTACHMENT NO. 5 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



ATTACHMENT NO. 5 



















 

 
 
 
 
 
 
 
 
 
 
 

ATTACHMENT NO. 6 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 

GLOSSARY OF TERMS AND ABBREVIATIONS 
 
ACWA: Association of California Water Agencies 
 
BAT:  Best Available Technology to achieve compliance with an MCL 
 
DDW:  Division of Drinking Water 
 
DLR:  Detection Limit for Reporting Purposes; set by SWRCB 
 
MCL:  Maximum Contaminant Level; set by SWRCB and USEPA 
 
MCLG: Maximum Contaminant Level Goal; set by USEPA 
 
MGD:  Million Gallons per Day 
 
OEHHA: Office of Environmental Health Hazard Assessment (State of California) 
 
PHG:    Public Health Goal; set by OEHHA 
 
SWRCB: State Water Resources Control Board 
 
USEPA: United States Environmental Protection Agency 
 
mg/L:  milligrams per liter or parts per million 
 
pCi/L:  picocuries per liter 
 
µg/L:  micrograms per liter or parts per billion 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 


	2019-Attachment No.1 (MCLs_DLRs_PHGs).pdf
	Attachment 1 2019 PHG Triennial Report_table

	2019-Attachment No.2 (Health-Risks).pdf
	Attachment 2 PHG Exceedance Report 02-07-19
	7(10-6(seven per million)


	2019-Attachment No.3 (Cost-Estimates).pdf
	Att_3_Table 1_Cost of Treatment_2012_Survey_ACWA PHG    Indexed to 2018_Final
	Table 1

	Att 3_Table 2_Cost of Treatment_Other References_Indexed    to 2018_Final
	Table 2

	Att 3_Table 3 _Cost of Treatment_Revised ACWA 2012 Indexed    to 2018_Final
	Sheet1


	2019-Attachment No.4-Drinking-Water-Regulations-Excerpt-BAT.pdf
	TITLE 22 CODE OF REGULATIONS
	CHAPTER 15. DOMESTIC WATER QUALITY AND MONITORING REGULATIONS
	Article 5.5. Primary Standards -- Organic Chemicals
	§64445.2. Sampling of Treated Water Sources.

	Article 12. Best available technologies (BAT)
	§64447. Best Available Technologies (BAT) – Microbiological Contaminants.
	§64447.2. Best Available Technologies (BAT) - Inorganic chemicals.
	§64447.3. Best Available Technologies (BAT) - Radionuclides.




	Best Available Technology
	Radionuclide




